
lp-701 Rev. 000 Rel. 000 Date 12.18.19

74

Figure 59 - 400 - 1000 Model Replacement Parts

Part 16 - Replacement Parts

1

4

3

5

6

7

14

16

8

17
18

19

2

15

9

10

20
21

22

23

24

24

24

24

25

11

12

13

D

ELX-400, 500 ONLY

1
21

3

4

25

LP-666-U
12/06/19

* INDICATES FINISHED GOOD REVISION

ITEM# PART# DESCRIPTION

1
7550P-215  
7550P-209  
7550P-210 

COMBUSTION BLOWER w/GASKET, SCREWS (400)                        
COMBUSTION BLOWER w/GASKET, SCREWS (500)                             
COMBUSTION BLOWER w/GASKET, SCREWS (650-1000)                        

2 7250P-478     
7550P-268 

SCREWS (400/500)- COMBUSTION BLOWER                 
SCREWS & NUTS (650-1000) - COMBUSTION BLOWER                            

3
7550P-313  
7550P-211  
6300P-009

GAS VALVE w/CABLE (400, 500)                                                                                                                                           
GAS VALVE (650)                                                                     
GAS VALVE (800/1000)

4 7350P-079    
7350P-099   

GAS SHUT-OFF VALVE (400/500)                                         
GAS SHUT-OFF VALVE (650/800/1000)

5  8600P-044  
6300P-072

GASKET - VALVE TO AIR MIXER (400,500)                                     
GASKET -  FLANGE TO VENTURI (650-1000)

6 7350P-089 LOW WATER CUT-OFF PROBE
7 7700P-073 DUAL TEMPERATURE SENSOR - HIGH LIMIT
8 SEE TABLE INTEGRATED BOILER CONTROL
9 7550P-054 LOW VOLTAGE BOARD
10 6300P-037 FUSES - 2 AMP
11 7550P-337 HIGH VOLTAGE CUSTOMER CONNECTION BOARD
12 7550P-285 FUSES - 15A
13 7350P-230 CAT5 PLUG
14 7550P-221 PRESSURE SWITCH

15 7550P-220   
7700P-038

INTAKE PRESSURE SWITCH (400, 500)                              
INTAKE PRESSURE SWITCH (650-1000)

16 7550P-050 DISPLAY - 7"

ITEM# PART# DESCRIPTION
17 7550P-057 GASKET - DISPLAY - 7"
18 7550P-060 TOUCH SCREEN BRACKET
19 7500P-087 POWER SWITCH
20 7550P-219 SWIVEL CASTERS

21

7550P-200  
7550P-201 
7550P-202 
7550P-203 
7550P-204   
7550P-205  
7550P-206  
7550P-207 
7550P-208

AIR/GAS MIXER - 400 NG                                                        
AIR/GAS MIXER - 400 LP                                                          
AIR/GAS MIXER - 500 NG                                                         
AIR/GAS MIXER - 500 LP                                                            
AIR/GAS MIXER - 650 NG                                                           
AIR/GAS MIXER - 650 LP                                                                
AIR/GAS MIXER - 800, 1000 NG                                                  
AIR/GAS MIXER - 800 LP                                        
AIR/GAS MIXER - 1000 LP                                                        

22 * 7550P-327 BACK PANEL (400 - 1000) REV 000 - 002
* 7550P-127 BACK PANEL (400 - 1000) REV 003 +

23 7550P-993  
7550P-991

TOP PANEL (includes Mohawk)(400, 500)                                                    
TOP PANEL (includes Mohawk)(650, 800, 1000)

24 7550P-994  
7550P-990  

SIDE PANEL (400, 500)                                                        
SIDE PANEL (650, 800, 1000)

25 7550P-992  FRONT PANEL (400 - 1000)

OTHER ITEMS NOT SHOWN
PART # DESCRIPTION

7250P-653 LEAD - SPARK
7550P-217 IGNITION TRANSFORMER



lp-701 Rev. 000 Rel. 000 Date 12.18.19

75

Figure 60 - 400 - 1000 VWH Heat Exchanger Replacement Parts

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17
22

23

24

G

18

19

20

20

21

* INDICATES FINISHED GOOD REVISION

LP-701-G
12/09/19

ITEM# PART# DESCRIPTION
1 7550P-278 PRESSURE RELIEF VALVE - 150 PSI
2 7250P-499 TEMPERATURE/PRESSURE GAUGE
3 6070P-009 DRAIN VALVE
4 7550P-147 FLUE TEMPERATURE SENSOR
5 7550P-148 RUBBER GROMMETT
6 7550P-226 CONDENSATE ASSEMBLY
7 7550P-222 HOSE - CONDENSATE
8 7250P-210 HOSE CLAMP (2)
9 7350P-063 SCREWS - #10 X 1/2" SELF TAPPING

10

7550P-225 GAS PIPING ASSY - 1" (400, 500)
7550P-224 GAS PIPING ASSY - 1" (650)                    
7550P-223 GAS PIPING ASSY - 1-1/4" (800)
7550P-263 GAS PIPING ASSY - 1-1/4" (1000)

11 7550P-350 2" WATER RETURN S.S. PIPE 

12

7550P-355 2" WATER SUPPLY S.S. PIPE (400)
7550P-354 2" WATER SUPPLY S.S. PIPE (500)
7550P-353 2" WATER SUPPLY S.S. PIPE (650)
7550P-352 2" WATER SUPPLY S.S. PIPE (800)
7550P-351 2" WATER SUPPLY S.S. PIPE (1000)

13 7550P-189 SCREW - 1/4-20" X 3/4" LONG
14 7100P-004 RETURN SENSOR

15

7550P-001 HEAT EXCHANGER (400)
7550P-002 HEAT EXCHANGER (500)
7550P-003 HEAT EXCHANGER (650)
7550P-004 HEAT EXCHANGER (800)
7550P-005 HEAT EXCHANGER (1000)

16 7550P-275 SCREW - 3/8-16" X 3/4" LONG 
SERRATED/FLANGED

17 7550P-276 NUT - 3/8-16" SERRATED/FLANGED

18

* 7550P-235 METAL INTAKE ADAPTER - 6" REV 000
* 7550P-291 PLASTIC INTAKE ADAPTER - 6" REV 001 +
* 7550P-237 METAL INTAKE ADAPTER - 4" REV 000
* 7550P-290 PLASTIC INTAKE ADAPTER - 4" REV 001 +

19

* 7550P-236 METAL FLUE ADAPTER - 6" REV 000
* 7550P-291 PLASTIC INTAKE ADAPTER - 6" REV 001 +
* 7550P-239 METAL FLUE ADAPTER - 4" REV 000
* 7550P-290 PLASTIC INTAKE ADAPTER - 4" REV 001 +

20 7550P-189 SCREW - 1/4-20 X 3/4" LONG

21
* 7550P-257 CPVC PIPE - 4" DIA (400/500) REV 000
* 7550P-279 CPVC PIPE - 6" DIA (650-1000) REV 000

22 7550P-186 PVC TUBING (w/HOSE CLAMPS)
23 7550P-168 HOSE CLAMP
24 7550P-063 FLOW SWITCH



lp-701 Rev. 000 Rel. 000 Date 12.18.19

76

Figure 61 - 400 - 1000 Heat Exchanger Replacement Parts

PART#

3

2

1

ITEM# DESCRIPTION

4

7

6

5

8

10

9

13

8

7

19

11

4
5

4

5

3

2

1

9

12

1310

15

17

7550P-372 CLAMP - VENT ADAPTER 4"

7550P-374 GASKET - VENT ADAPTER 4"

7550P-376 CERAMIC REFRACTORY (w/CLIP, SCREW) BACK OF MODULE

7550P-377 CERAMIC REFRACTORY KIT, BURNER DOOR (w/SCREW & CLIP)

7550P-378 BURNER DOOR (w/SCREWS, WASHERS, GASKET)

7550P-379 SCREW, WASHERS - BURNER DOOR M10 

7550P-380 SIGHT GLASS ASSEMBLY

7550P-382 FLAME RECTIFICATION PROBE (w/GASKET, SCREWS)

7550P-381 SPARK ELECTRODE (w/GASKET, SCREWS)

7550P-383 FLAPPER VALVE (w/SCREW, BRACKET) (400/500) 

7550P-385 BURNER (w/GASKET) (400)

7550P-391 GASKET - BURNER

11 7550P-384 FLAPPER VALVE (w/SCREW, BRACKET) (650/1000)

14 7550P-392 AIR CHANNEL (w/GASKET, SCREWS, WASHERS) (400/500)

15 7550P-393 AIR CHANNEL (w/GASKET, SCREWS, WASHERS) (650/1000)

16 7550P-394 SCREWS, WASHER - AIR CHANNEL

17 7550P-395 GASKET -COMBUSTION BLOWER (650/1000)

18 7550P-396 GASKET - AIR CHANNEL (400/500)

7550P-386 BURNER (w/GASKET) (500)

12 7550P-387 BURNER (w/GASKET) (650)

7550P-389 BURNER (w/GASKET) (800)

7550P-390 BURNER (w/GASKET) (1000)

CLAMP - VENT ADAPTER 6"7550P-373

7550P-375 GASKET - VENT ADAPTER 6"

6

16

21

LP-666-U2
10/10/19

16

18

20

14

19 ADAPTER - AIR CHANNEL (400-500)

20 SCREWS - AIR CHANNEL ADAPTER (400-500)

21 GASKET - COMBUSTION BLOWER (400/500)

7550P-397

7550P-398

7350P-274



lp-701 Rev. 000 Rel. 000 Date 12.18.19

77

Figure 62 - 1500 - 2000 Model Replacement Parts

ITEM# PART# DESCRIPTION
1 7550P-060 TOUCH SCREEN BRACKET
2 7550P-050 TOUCH SCREEN DISPLAY
3 7550P-057 GASKET - LCD DISPLAY
4 7550P-054 LOW VOLTAGE BOARD
5 SEE CHART CONTROL BOARD

6 7550P-053
7550P-337

HIGH VOLTAGE BOARD 2 (2000)
HIGH VOLTAGE CUSTOMER CONNECTION 
BOARD (1500)

7 7550P-998 HTP LINK WI-FI DONGLE KIT

8 7550P-140
7550P-548

SCREW- HEX HEAD M8X16, 6 PER (2000)
SCREW- HEX HEAD M8X10, 6 PER (1500)

9 7550P-076
7550P-501 

LEFT BASE PANEL (2000)
LEFT BASE PANEL (1500)

10 7550P-077
7550P-502

RIGHT BASE PANEL (2000)
RIGHT BASE PANEL (1500)

11 6300P-017 GAS BALL VALVE 1-1/4"
12 7550P-246 GAS VALVE W/1-1/4" ADAPTER

ITEM# PART# DESCRIPTION

13 7550P-079
7550P-509

BASE SKIRTS WITH BOLTS (2000)
BASE SKIRTS WITH BOLTS (1500)

14 7550P-065
7550P-535

BLOWER (2000)
BLOWER (1500)

15 7550P-221 PRESSURE SWITCH (BLOCKED VENT)

16 7550P-129
7550P-542

TOP MOHAWK WITH GASKETS (2000)
TOP MOHWAK WITH GASKETS (1500)

17 7550P-125 BEZEL WITH GASKET (LESS CONTROLS)

18 7550P-442
7550P-309

AIR/GAS MIXER (2000)
AIR/GAS MIXER (1500)

19 6300P-072 GASKET - FLANGE TO VENTURI

20 7550P-162
7550P-503

SIDE PANEL (2000)
SIDE PANEL (1500)

15

14

5

6

4

11

8

1

2

3

LP-666-U
12/17/19

12

17

7

9

1013

16

13

18
19

13

20



lp-701 Rev. 000 Rel. 000 Date 12.18.19

78

Figure 63 - 1500 - 2000 Model Replacement Parts (Looking from Rear)

6

2

4

5

1

2

3

9

10

12

7

ITEM# PART# DESCRIPTION
1 7550P-531 8" INTAKE ADAPTER 
2 7550P-137 SCREW - 10-32 X 1/2" LONG
3 7550P-072 VENT ADAPTER
4 7550P-052 HIGH VOLTAGE BOARD 1
5 8800P-108 CONTACTOR
6 7550P-119 COVER - HIGH VOLTAGE BOX
7 7550P-216 EXTERNAL SPARK TRANSFORMER
8 7550P-541 SPARK LEAD (NOT SHOWN)
9 7550P-085 BACK PANEL 

10 7550P-150
7550P-504 

TOP COVER (LESS CONTROLS)(2000)
TOP COVER (LESS CONTROLS) (1500)

11 7550P-163 FRONT DOOR (NOT SHOWN)
12 7550P-120 LOWER BACK PANEL

LP-666-U
12/17/19



lp-701 Rev. 000 Rel. 000 Date 12.18.19

79

Figure 64 - 1500 - 2000 Model Replacement Parts (Looking from Front)

ITEM# PART# DESCRIPTION
1 7550P-192 GAS PIPE ASSEMBLY

2 7550P-073
7550P-551

WATER SUPPLY ASSEMBLY, S.S. (2000)
WATER SUPPLY ASSEMBLY, S.S. (1500)

3 7550P-074 WATER RETURN ASSEMBLY, S.S.
4 7350P-089 LOW WATER CUT-OFF PROBE
5 7550P-063 HIGH TURNDOWN FLOW SWITCH
6 7700P-073 DUAL TEMPERATURE SENSOR - HIGH LIMIT
7 7100P-004 HIGH TEMPERATURE SENSOR
8 7550P-277 TEMPERATURE & PRESSURE RELIEF VALVE, 1"
9 7250P-499 TEMPERATURE/PRESSURE GAUGE 250 PSI
10 6070P-009 DRAIN VALVE
11 7550P-147 FLUE TEMPERATURE SENSOR
12 7550P-148 RUBBER GROMMET
13 7550P-007 MODULE
14 7550P-275 HEX HEAD BOLTS - 3/8-16" (4 PER)
15 7550P-276 LOCKNUT - 3/8-16" SERRATED (4 PER)
16 7550P-062 2-1/2" GROOVE LOCK FITTING
17 7550P-051 CONDENSATE ASSY
18 7550P-173 HOSE CLAMP - 1-1/2"
19 7550P-174 HOSE CLAMP - 1-3/4"
20 7550P-168 HOSE CLAMP - 3/4"
21 7350P-063 SCREWS #10 X 1/2"

LP-701-G
12/17/19

ITEM# PART# DESCRIPTION
1 7550P-192 GAS PIPE ASSEMBLY

2 7550P-073
7550P-551

WATER SUPPLY ASSEMBLY, S.S. (2000)
WATER SUPPLY ASSEMBLY, S.S. (1500)

3 7550P-074 WATER RETURN ASSEMBLY, S.S.
4 7350P-089 LOW WATER CUT-OFF PROBE
5 7550P-063 HIGH TURNDOWN FLOW SWITCH
6 7700P-073 DUAL TEMPERATURE SENSOR - HIGH LIMIT
7 7100P-004 HIGH TEMPERATURE SENSOR
8 7550P-277 TEMPERATURE & PRESSURE RELIEF VALVE, 1"
9 7250P-499 TEMPERATURE/PRESSURE GAUGE 250 PSI
10 6070P-009 DRAIN VALVE
11 7550P-147 FLUE TEMPERATURE SENSOR
12 7550P-148 RUBBER GROMMET
13 7550P-007 MODULE
14 7550P-275 HEX HEAD BOLTS - 3/8-16" (4 PER)
15 7550P-276 LOCKNUT - 3/8-16" SERRATED (4 PER)
16 7550P-062 2-1/2" GROOVE LOCK FITTING
17 7550P-051 CONDENSATE ASSY
18 7550P-173 HOSE CLAMP - 1-1/2"
19 7550P-174 HOSE CLAMP - 1-3/4"
20 7550P-168 HOSE CLAMP - 3/4"
21 7350P-063 SCREWS #10 X 1/2"

19

13

21

12

1

2

11

5

6

7

4
8

10

20

14

15

9

3

16

18

17

18

21



lp-701 Rev. 000 Rel. 000 Date 12.18.19

80

Figure 65 - 2000 Model Heat Exchanger Replacement Parts

5

3

1

ITEM#

6

9

8

7

1

2

3

3

4

7
11

14

3

5

6

9

12

8

2

4

3

PART # DESCRIPTION

7550P-410 GASKET - VENT ADAPTER

7550P-411 CERAMIC REFRACTORY - BACK OF MODULE

7550P-412 CERAMIC REFRACTORY KIT - BURNER DOOR

7550P-413 SIGHT GLASS (w/SCREWS)

7550P-414 BURNER DOOR (w/SCREWS, WASHERS)

7550P-415 SCREWS, WASHERS - BURNER DOOR

7550P-416 SPARK ELECTRODE (w/SCREWS, GASKET)

7550P-417 FLAME RECTIFICATION PROBE (w/SCREWS, GASKET)

7550P-580 BURNER (w/SCREWS, GASKET) (1500)

7550P-418 BURNER (w/SCREWS, GASKET) (2000)

10

13

LP-666-U3
12/09/19

10

12

11

13

14

7550P-419 SCREW - BURNER

7550P-420 GASKET - BURNER

7550P-421 AIR CHANNEL (w/GASKET, SCREWS, WASHERS)

7550P-423 GASKET - AIR CHANNEL

7550P-422 SCREWS, WASHERS - AIR CHANNEL

Model Control Board Part Numbers Model Control Board Part Numbers

400 VWH NG 7550P-2106 800 VWH NG 7550P-2118

400 VWH LP 7550P-2107 800 VWH LP 7550P-2119

500 VWH NG 7550P-2110 1000 VWH NG 7550P-2122

500 VWH LP 7550P-2111 1000 VWH LP 7550P-2123

650 VWH NG 7550P-2114 1500 VWH NG 7550P-2126

650 VWH LP 7550P-2115 2000 VWH NG 7550P-2130
Table 37 - Control Board Replacement Part Numbers


